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SJT Co., Ltd.

No.1206 Guk-Je O/T 1147-14, Choryang 3 Dong,
Dong-Gu, Busan,

Korea

The following sample(s) was/were submitted and identified by/on behalf of the client as:-

SGS File No. : AYAA15-14333
Product name : Acrylic
Item No./Part No. : NA
Received Date : 2015.03.16
Test Period : 2015.03. 17 t0 2015. 03. 19
Test Result(s) :  For further details, please refer to following page (s)
SGS Korea Co., Ltd.
/ //"”' P f,.p,e"‘
Daesung Lee / Technical Manager
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Sample No.  AYAA15-14333
Sample Description : Acrylic
Item / Part No. : N/A
Material : N/A
Test Item Test Method Test Condition Unit Test Result
Tensile Strength ASTM D638-10 50 mm/min MPa 69.8
Tensile Elongation ASTM D638-10 50 mm/min % 4.83
2 mm/min
Flexural Strength ASTM D790-10 Span : 80 mm MPa 111.8
2 mm/min
Flexural Modulus ASTM D790-10 Span : 80 mm Mpa 3200
ASTM D256-10
1ZOD Impact Strength (Method A) Notched Jim 25.6(C)
Heat Deflection ASTM D648-07 y
Temperature (Method B) 182MPa ¢ i
vigaLSanening ASTM D1525-09 10N, 120C/h C 118
Temperature
Rockwell Hardness ASTM D785-08 - HRR 122
Specific Gravity ASTM D792-13 23 C - 1.19
Note) C : Complete break
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Picture of Sample as Received :

*** End of Report ***
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